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George
Typewritten Text
   SOLO 111 32cc ENGINE 
     USED ON THE CL825
         "CHIPPER LITE"
STRIKEMASTER ICE AUGER

George
Typewritten Text

George
Typewritten Text

George
Typewritten Text



I ! 

i I .. 
I 

I 

~ ,/ 

,/' ,/ 

,/ ,/ 

,/ ,/ 

,/ ,/ 



A /; / ~ 
/ / I :..tb 

/// / / 
' // 

" , " 



ITEM 
# PART # DESCRIPTION 
1 2200303 Crankshaft 
2 2031920 Piston pin 
3 0052226 Needle brg 9x 13x 12.5 
4 0054278 Oil seal· 12 x 22 x 5 
5 2011164  Crankcase PTO Side 
6 0040166 Pin 3 m 6 x 16 - DIN 7 
7 2061227 Gasket Crankcase 
8 2011163 Crankcase Mag Side 
9 0050174  Ball bearing 
10 0055278  Circlip-9 x 0.8C  
11 2061226 Cylinder base gasket 
12 0018342  Screw M 5 x 60 
13 0072144 Tension washer 5 DIN  
14 2061518  Manifold gasket 
15 2300901 Manifold 
16 0018337 Screw M 5 x 20 
17 2300388 Spark plug Bosch R10 
18 0075100  Flywheel key 
19 2200337  Piston D 37 
20 2011384 Cylinder D 37 
21 2048366  Piston ring 
22 0018412  Screw M5 x 3510.9 
23 0072176  Tension spring 8.2 x 20x1 
24 0021258 Nut 
25 2300867  Ignition coil 
26 0015299  Screw M 4 x 35 
27 0033401  Distance sleeve 
28 0072148  Safety washer 
29 0028118  Nut 
30 2061533  Carburetor - gasket 
31 230083510  Carburetor WT 765A 

 
0510984 Carb Repair Kit K20-WAT 

32 4073433  Filter housing 
33 2043504  Choke flap 
34 2074954  Choke knob 
35 0033371  Distance sleeve 
36 0072140  Washer 
37 0061360 Washer 
38 0034100  Safety washer 
39 2500816  Air filter 

ITEM 
# PART # DESCRIPTION 
40 2074650  Air filter cover 
41 0018366  Screw M 5 x 58 
42 2045764  Isolation plate 
43 2061198  Exhaust  gasket 
44 2500843  Exhaust 
45 0072144 Tension washer 5 DIN  
46 0028137  Nut M 5 
47 4 00278  Tank protection plate 
48 0018337  Screw M 5 x 20 
49 0028157  Nut 
50 2043325  Counter bearing 
51 0011105  setting screw M6X 14  
52 0018449  Screw M S x 12 
53 0031626 Washer8,l x32x 1 
54 3500465 Centrifugal clutch 
55 2700456  Fuel Tank complete 
56 0094277  Damping element 
57 2074141  Distance sleeve 
58 2073696  Support ledge 
59 0018344  Screw M 6 x 10 
60 0018338  Screw M 5 x 25 
61 2074612  Spark plug cover 
62 2073699  Knee part 
63 2100935  Cover 
64 0069889  Decal SOLO 50 x 35 
65 2073697  Air guide 
66 0018334  Screw M5x 10 
67 2073698  Air cover 
68 0018339  Screw M 5 x 30 10.9 
69 0030102  Washer 5,3 
70 0020116  Hex - nut 
71 0084894  Short circuit cable 
72 0030101  Washer 
73 2400330  Flywheel 
74 2600350  Starter Assy 
75 0018389  Screw M 5 x 45 
76 0068370  Decal Choke 
77 0068870  Type label 
78 0068871  Sticker 
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